I * I Health Santé Your health and Votre santé et votre
Canada Canada safety... our priority.  sécurité... notre priorité.

Perfluorooctane
Sulfonate (PFOS)
In Drinking Water

Document for Public Consultation
Prepared by the Federal-Provincial-Territorial

Committee on Drinking Water

Consultation period ends
September 2™, 2016

i+l

Canada



Perfluorooctane sulfonate For public consultation

Perfluorooctane Sulfonate in Drinking Water
Document for Public Consultation
Table of Contents

PUIPOSE OF CONSUITALION........coiiiiiiiiieiieee ettt sttt b et e b enes 1
Part 1. Overview and APPLICALION..........ccoviiiiiecr e 2
1.0 PropoSed QUIABIINE ......cuiiiiiieie sttt sttt b et sb e et enes 2
2.0 EXECULIVE SUMIMIAIY ... eiiiieieiieeie ettt e ettt e st e ste e e e ae e s e sra e teeneessaeaeeneesraenneanes 2
[...]
EBCT of 20 minutes, resulting in a total EBCT of 40 minutes. Each virgin GAC filter was
installed as a second stage filter and was switched to the first stage after 15 months of operation.
After another 15 months, the carbon was reactivated and put back in service as a second stage
filter. The GAC system effectively removed perfluorononanoic acid (PFNA), PFOS and
perfluorohexane sulfonic acid (PFHxS). The GAC step was capable of reducing an average
influent PFOS concentration of 11 ng/L in the feed water to the first GAC stage to below the
LOQ of 0.23 ng/L (approximately 98 % removal) after the second stage GAC filter (Eschauzier et
al. 2012). Flores et al. (2013) reported 64% removal of PFOS in a water treatment plant, which
had 24 GAC contactors installed and that were regenerated approximately once a year.

Takagi et al. (2008, 2011) investigated the behaviour, fate and removal efficiency of
PFOS and PFOA in drinking water treatment processes from several drinking water treatment
plants that included GAC in the treatment train. The removal efficiency of PFOS and PFOA were
less than 50% in many of the water treatment plants. A negative removal rate in certain plants
suggested that desorption from GAC filters, used for long periods of time without reactivation,
may be responsible for these observations. The negative removal rates could also result from the
formation of PFOS and PFOA from the degradation of the precursor compounds found in the raw
water (Takagi et al., 2011). However, PFOS was effectively removed for 8 months ina 1.5 MLD
water treatment plant after the replacement of its activated carbon in the GAC unit. The treatment
train consisted of a coagulation/sedimentation, rapid sand filtration and two GAC contactors (coal
and coconut-shell carbon) in parallel mode. Both GAC contactors were capable of reducing the
PFOS concentrations in the range of 2.3-3.9 ng/L to below the LOQ of 0.5 ng/L during the 8
month study period.

Rapid small-scale column tests (RSSCTSs) are a common bench scale test used to evaluate
GAC. Using RSSCTs, Appleman et al. (2013) compared the effectiveness of three different types
of GAC for removal of several PFASs including PFOS and PFOA. The column experiments were
conducted with an EBCT of 0.38 minutes using de-ionized water and surface water [dissolved
organic carbon (DOC) of 1.7 mg/L], both spiked with 1.0 pug/L of each PFASSs. The tests were run
for a total of 125,000 BVs (approximately 33 days). Carbon performance varied based on the type
of carbon and water chemistry, with GAC being more effective at removing PFASS in deionized
water. Of the three carbons, F300 achieved the best results. In the experiments conducted with
deionized water, a PFOS concentration in the filtered water was less than 0.02 pg/L (less than 2%
of influent Cy), after 98,000 BVs. However, the filtered water concentration reached 0.2 pg/L
(20% of Cy) after 11,000 BVs (3 days) in spiked surface water. Although RSSCTs are not suitable
for evaluating the effect of preloading/fouling of GAC columns by DOC, the observed rapid
breakthrough in the spiked natural water demonstrated that the presence of DOC affects the GAC
performance in the removal of PFASs by directly competing for adsorption sites (Appleman et al.,
2013).

18



Perfluorooctane sulfonate For public consultation

The efficiency of PFOS removal by GAC adsorption is impacted by NOM in source water
which competes for the carbon adsorption site and will adsorb irreversible, causing the carbon’s
capacity for the target compound to be reduced. When the adsorption capacity of the GAC is
exhausted, it must be removed from the contactor and replaced with fresh or reactivated carbon.
GAC is used in a fixed bed reactor, as a substitute for existing filtration media (i.e., sand) in a
conventional filter, as a layer in a multi-media rapid filter, or in a separate contactor. The reactor
can be located at the beginning of the treatment train in a dual-media or sand-replacement mode,
or later in the treatment train as a second-stage contactor. The rate of GAC exhaustion will vary
substantially for the same water source depending in which configuration GAC will be employed.
A dual media (GAC and sand) is used when turbidity removal and the adsorption/removal of the
contaminants are combined in a single unit process. The dual media filter (typically located after
sedimentation) is likely to be exposed to higher DOC concentrations, and this filter will be
exhausted faster. A GAC contactor located at the end of a treatment train will likely experience
slower preloading/fouling, since the treatment steps prior to a GAC contactor will reduce the
DOC influent concentrations. This treatment strategy will assist in completely utilizing the entire
GAC capacity and reducing operating cost (i.e., carbon replacement cost) (Crittenden et al.,
2012).

Close monitoring of PFOS breakthrough (treatment objective) is necessary for efficient
operation of GAC unit. Studies indicated that PFOS was successfully removed from drinking
water when the frequent regeneration or replacement of the GAC was performed (e.g., Wilhelm et
al., 2008; Rumsby et al., 2009; Takagi et al., 2011). Takagi et al. (2011) observed that GAC
regenerated over periods greater than one year were not effective in removing PFOS and PFOA
and suggested regenerating the carbon 2 to 3 times per year. A full-scale 2,500 gpm GAC
treatment plant, using two GAC contactors in series observed breakthrough of PFOA and PFOS
after 286 days and 550 days, respectively. With the replacement of the GAC at the earliest time of
PFOA breakthrough, the system was able to treat 1.9 million gallons of water for 23 months
(MDH, 2008a; Kolstad, 2010).

Eschauzier et al. (2012) observed that the removal efficiencies of PFASs by GAC
increased with increasing carbon chain length and that sulfonate compounds were removed for a
longer period of time than the carboxylate compounds. Shorter-chained PFASs (especially
perfluorobutanoic acid ([PFBA] and perfluorobutane sulfonate [PFBS]) were not removed by
GAC. These findings were in agreement with previous batch experiments showing that the
sorption of PFASSs on activated carbon decreased with decreasing the carbon chain-length and
perfluorosulfonates adsorbed stronger than perfluorocarboxylates with the same carbon chain
length (Ochoa-Herrera and Sierra-Alvarez, 2008; Hansen et al., 2010; Dudley et al., 2012;
Appleman et al., 2014). Branched isomers of PFOS and PFOA were found to be less sorbable to
GAC than linear isomers. Desorption of shorter chain PFASs due to competition for sorption sites
with longer chain PFASs or NOM (i.e., DOC) may result in higher levels of shorter chain PFASs
in the treated water (Eschauzier et al. (2012).

7.1.2.2 Powdered activated carbon

No full-scale data were reported on the efficacy of PFOS removal by PAC. Most
published studies on the efficacy of PAC were conducted at the bench-scale. PFOS concentrations
in some of these bench-scale studies were order of magnitude higher than the concentration
observed in natural waters. However, trends observed for PAC in terms of preferential adsorption
(chain-length dependence) and competition with NOM were similar to that documented for GAC
(Hansen et al., 2010; Dudley et al., 2012).

19



Perfluorooctane sulfonate For public consultation

Dudley et al. (2012) evaluated the adsorbability of ten PFASs with different carbon chain
lengths (from C4 - C10) on commercially available PACs (coconut shell, lignite, wood, and
bituminous coal) and superfine PACs (S-PACs) obtained by wet-milling the commercially
obtained PACs. Sulfonate substances were found to be more adsorbable than carboxylate
substances and sorption kinetics were faster with S-PACs when compared to PACs. The removal
efficiencies of PFAAs increased with increasing carbon chain length (i.e., negligible removal of
C4 compounds but greater than 90% removal for C7-C10 compounds). The presence of NOM
was found to decrease the effectiveness of PFAS removal by PAC in batch studies. The authors
also concluded that significant removal of smaller chain PFASs may not be achievable at practical
PAC dosages (Dudley et al., 2012).

Yu et al. (2009) investigated the sorption kinetics and isotherms of PFOS and PFOA on
PAC, GAC and an anion-exchange resin. The anion exchange resin had the highest sorption
capacity for PFOA while PAC was found to be the adsorbent of choice for PFOS. Another
laboratory experiment reported 97% and 24% removal of PFOS by PAC and GAC, respectively,
based on an initial concentration of 1.4 pg/L in groundwater. The study also observed that PFOS
sorption on PAC was faster than on GAC, suggesting that the sorption kinetics were influenced
by the size of the activated carbon (Hansen et al., 2010).

7.1.3 Membrane filtration

There are four main types of membrane filtration processes in drinking water treatment
applications: microfiltration (MF), ultrafiltration (UF), nanofiltration (NF), and reverse osmosis
(RO). Low pressure membranes such as MF and UF are not capable of rejecting PFASSs since
their pores sizes are larger than the effective diameter of the PFASs molecules (~1 nm) (Tsai et
al., 2010; Rahman et al., 2014). Bench-scale studies indicated that the membrane molecular
weight cut-off (MWCO) of NF/RO is probably the most important factor for removal of PFASs
for these technologies. In general, NF membranes have a lower rejection (95%) than RO (greater
than 99%), which is consistent with the fact that NF membranes have larger pores (Tang et al.,
2006, 2007; Steinle-Darling and Reinhard, 2008; Lipp et al., 2010; Appleman et al., 2013;
Rahman et al., 2014).

The available scientific information on the removal of PFOS and PFOA from drinking
water supplies by membrane filtration is limited to one full-scale RO drinking water utility
(Flores et al., 2013) and several indirect potable water reuse plants (Quinones and Snyder, 2009;
Appleman et al., 2014). Due to the physical location of these indirect potable water reuse plants,
they were considered to be major potential contributors to the drinking water facilities” source
water in the conducted studies (Quinones and Snyder, 2009).

Although a full-scale conventional treatment was reported as being ineffective for PFOS
removal in surface water; a greater than 99% removal of PFOS was achieved when RO followed
the conventional treatment train (Flores et al., 2013). Samples were collected, taking into
consideration the hydraulic retention time of each step, to assess the efficiency of each step of
treatment train. The RO system’s feed water was filtered by the conventional treatment process
and blended with untreated groundwater. Feed water PFOS concentration ranged from 61 to 86
ng/L and the RO system was capable of reducing these concentrations to an average concentration
of 0.7 ng/L (Flores et al., 2013).

Two indirect potable water reuse plants with RO units in their treatment trains were
capable of reducing a PFOS concentration to below 0.25 ng/L in the RO treated water. Both RO
systems had a flux rate of 12 gallons per square foot per day (gfd) (20 L/m?h) and water recovery
in the range 80-85%. The feed PFOS concentrations to the RO units ranged from 3 to 18 ng/L

20



Perfluorooctane sulfonate For public consultation

(Dickenson and Higgins, 2013; Appleman et al., 2014). A survey of several drinking water
utilities and indirect potable water reuse plants showed that the PFOS concentrations in the
treated water were comparable to the levels found in the raw water samples in almost every case.
However, removal was only observed in one planned potable reuse facility when an integrated
membrane treatment consisting of MF and RO was employed. The membrane system was capable
of rejecting a feed PFOS concentration of 41 ng/L to below 1 ng/L (Quinones and Snyder, 2009).

Bench-scale experiments evaluated the rejection behaviour of unfouled and fouled NF
membranes on the removal of PFASs, including PFOS (Appleman et al., 2013). The study found
that a polyamide thin film composite flat-sheet NF membrane was capable of rejecting all of
tested compounds in the range of 93 to 99%. Greater than 99% rejection of an average influent
PFOS concentration of 866 ng/L (LOQ of 10 ng/L) was observed in all experiments using virgin
membranes and spiked de-ionized water; virgin membranes and spiked groundwater; and fouled
membranes and spiked groundwater. The fouling layer on the NF membrane showed no negative
effect on PFOS rejection (Appleman et al., 2013). Another bench-scale study was conducted on
one RO (MWCO of 100 Da) and three NF (MWCO range of 200 — 360 Da) membranes for the
removal of PFOS in water. The RO membrane achieved a 99.9% rejection of PFOS from the feed
water concentration of 2100 ng/L with a permeate PFOS concentration in the range of 2-3 ng/L.
The RO system was operated with a flux rate of 30—40 L/m?/h and a feed pressure of 8 bars (116
psi). All tested NF membranes achieved a rejection in the range of 99.8-100% of an average feed
PFOS concentration of 3000 ng/L, with a flux rate of up to 70 L/m?h and an operating pressure in
the range of 4—7 bars (58-101 psi) (Lipp et al., 2010).

Although there is limited information on full-scale RO and only bench-scale NF treatment
information, both technologies are considered effective for PFOS removal from drinking water
(Appleman et al., 2013; 2014). The results of the NF studies are promising since NF is a less
energy intensive process than RO. Testing of the selected NF membrane for PFOS removal at
both pilot- and full-scale is an important step for utilities when considering this treatment process.
Since the size exclusion is an important mechanism for PFASs rejection by NF membranes,
consideration should be taken to select membranes with MWCO smaller than the size of PFOS.

Considerations when using RO treatment include disposal of the reject water and the
potential for increased corrosivity of the treated water. RO rejects a significant portion of the
influent water as contaminant-rich brine, and the concentrate discharge must be disposed of
appropriately. The removal of contaminants can cause mineral imbalances that could increase the
corrosive nature of the treated water. In most cases, post-treatment corrosion control measures
need to be taken.

7.1.4 lon exchange

PFAAs are in an anionic form at ambient water pH values and therefore would be
expected to be amenable to removal by anion exchange resins (Senevirathna, et al., 2010). Two
primary mechanisms, hydrophobic and electrostatic interactions, were proposed for the removal
of PFAAs by ion exchange resins (Carter et al., 2010; Deng et al., 2010; Xiao et al., 2012).

Appleman et al. (2014) reported results for the only one known full scale application of
ion exchange for the removal of PFASs. However, this system was not specifically designed for
PFASs removal in drinking water. A 350 gpm full-scale ion exchange plant reduced the
concentrations of PFOS in the range of 2.6—4.5 ng/L to below the detection level of 0.25 ng/L in
groundwater. A strong base anion resin impregnated with iron oxide used for arsenic removal was
assessed for PFOS removal after the resin had been in use for 5 and 9 months. The highly porous
strong base anion exchange resin, achieved greater than 75% removal of PFOA, partial removal

21



Perfluorooctane sulfonate For public consultation

of perfluoroheptanoic acid (PFHpA) (46%), and high removal of PFOS (>92%) and
perfluorohexanesulfonate (PFHxS) (97%). Shorter carbon chain compounds such as PFBA, and
perfluorohexanoic acid (PFHxA) exhibited little to no removal. Results also indicated that
perfluorosulfonic acids were preferably removed by anion exchange resin over the
perfluorocarboxylic acids (Appleman et al., 2014).

Exchange resins exhibit a degree of selectivity for various ions, depending on the
concentration of ions in solution and the type of resin selected. Laboratory-scale evaluations of
different types of resins (i.e., ion exchange resins, non-ion exchange resins) for removal of PFASs